Disclaimer: These referral guidelines have been generated by HHP specialists in collaboration with primary care physicians and are a work in progress. They
are provided as general guidance to practicing clinicians, may change with time, and are not intended to supersede the medical judgment of the clinician.

Anxiety

Anxiety Problem?
Unexplained somatic complaints?

v

Neglect/Abuse?

Drug abuse?

Medical cause?

(i.e. medication effects, asthma

'

Think about comorbidity:
Depression and ADHD are common.
~50% of kids with anxiety have 2 or more anxiety diagnoses

v

Safety check:

Diagnosis:
DSM-5 diagnostic criteria

SCARED anxiety scale or the Spence Anxiety Scale for Children
(www.scaswebsite.com for the Spence, is free, has translations)

If obsessions/compulsions, think of OCD
If nightmares/flashbacks or trauma, think of PTSD
Label as “Anxiety Disorder, NOS" if the type is unclear

Can problem
be managed in
primary care?

YES

Y |

Mild Problem Moderate/Severe Problem
(noticeable, but basically functioning OK) (significant impairment in one setting or

moderate impairment in multiple settings)
Discuss their concerns

Reassure that “many kids feel this way”

Recommend Individual psychotherapy

(CBT is preferred; key element is a gradual exposure
Correct distorted thoughts (e.g. “If | don't get an ‘A, I'll die”)
Reduce stressors, but still have to face a fear to conquer it

to fears) Also offer the advice on the left pathway
Offer tip sheet on relaxation techniques to help

as per a “mild problem”
child tolerate exposure to their fears

Consider starting SSRI if therapy not helping
If parent is highly anxious too, encourage them to seek
aid as well since anxiety can be modeled

Offer parent and child further reading resources on anxiety
Explain somatic symptoms as “stress pains”

or something similar

Come back if not better

or anxiety Is severe

Low dose Fluoxetine or Sertraline are the first line choices
Use therapy alone before medications unless anxiety is
quite impairing

Wait four weeks between SSRI increases, use full dose
range if no SE

Check for agitation/suicidal thought side effect by
phone or in person in 1-2 weeks, and stop medicine
if agitation or increased anxiety

Try a second SSRI if first is not help
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Screening tools:
SCARED (two forms to be completed, one by the parent and one by the child).
http://www.midss.org/content/screen-child-anxiety-related-disorders-scared

Anxiety Medications

Starting at a very low dose of SSRI for the first week or two with anxiety disorders is especially essential to reduce the
child’s experience of side effects (augmented by associated somatic anxieties).

Name Dosage Usual Increase RCT anxiety FDA anxiety Editorial Cost of 1
Form starting dose increment treatment approved for Comments month
for adolescents | (after 4 weeks) i benefit in kids children? supply:
Generic
(Brand)
Fluoxetine 10, 20, 40mg 5-10 mg/day 10-20mg** Yes Yes Long % life, no $4-5
(Prozac) 20mg/5ml (60mg max)* (For OCD >7yr) | SE from a missed
dose
Sertraline 25, 50, 100mg 25 mg/day 25-50mg** Yes Yes May be prone to $7-15
(zoloft) 20mg/ml (200mg max)* (For OCD >6yr) i SE from weaning
off
Sertraline and Fluoxetine are both first line medications for child anxiety disorders, per the evidence base
Fluvoxamine 25, 50, 100mg 25 mg/day 50mg** Yes Yes Often more side $10-30
(Luvox) (300mg max)* (For OCD >8yr) i Effect than other
SSRI’s, has many
drug interactions
Paroxetine 10, 20, 30 5-10 mg/day 10-20mg** Yes No Not preferred if $9-10
(Paxil) and 40 mg (60mg max)* child also has
10mg/5ml depression. Can
12.5, 25, 37.5 have short % life
mg
CR forms
Citalopram 10, 20, 40mg 5-10 mg/day 10-20mg** Yes No Very few drug $4-8
(Celexa) 10mg/5ml (40mg max)* interactions
Escitalopram 5,10, 20mg 2.5-5 mg/day 5-10mg** No No Active isomer of $10-22
(Lexapro) 5mg/5ml (20mg max)* citalopram

*Recommend decrease maximum dosage by around 1/3 for pre-pubertal children
**Recommend using the lower dose increase increments for younger children.
Successful medication trials should continue for 6 -12 months.
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http://www.midss.org/content/screen-child-anxiety-related-disorders-scared

Helpful websites:
American Academy of Child & Adolescent Psychiatry
http://www.aacap.org/aacap/Families and Youth/Resource Centers/Anxiety Disorder Resource Cent

er/Home.aspx

Anxiety Disorders Association of America

www.adaa.org

Child Anxiety Network

http://www.childanxiety.net/

Children’s Center for OCD and Anxiety

www.worrywisekids.org

National Institute of Mental Health
https://www.nimh.nih.gov/health/topics/anxiety-disorders/index.shtml

Technology based resources:
- Example apps include “Virtual Hope Box” app, Headspace for Kids (does require subscription
after trial but aimed towards kids)
- Search for additional apps with keywords: “Meditation” “Mindfulness”
- Search for YouTube videos with keywords: “Progressive Muscle Relaxation” “Deep Breathing’
“nature sounds”

)

Special considerations: Suspecting PTSD
- Assess for safety and ensure child is safe.

- Ask for details from the child, or consider asking the details of the caregiver.

- Look for symptoms such as 1) intrusive thoughts, nightmares; 2) avoidance of reminders; 3)
mood or cognition changes; 4) hypervigilance/ hyperarousal

- There is no compelling evidence for medications to address PTSD in children; first line is
Trauma-focused cognitive behavioral therapy (TF-CBT); though clonidine and prazosin can be
helpful off-label use for nightmares

- Helpful website: After the Injury (www.aftertheinjury.org)
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